
Final Final Municipal Service Review 
& Sphere of Influence Update 

City of Calistoga 
  

 

Napa LAFCO 

December 5, 2016  

Resolution No. 2016—14 



FINAL MSR/SOI Update City of Calistoga 

 

 
 

[This page intentionally left blank] 
 
  



FINAL MSR/SOI Update City of Calistoga 

 

 
 

Final Final Municipal Service Review and  

Sphere of Influence Update  

 
City of Calistoga 

  
 

Prepared for:  

Napa LAFCO 

1030 Seminary Street, Suite B  

Napa, California 94559 

 www.napa.LAFCO.ca.gov 

 
Prepared by: 

 
 

December 5, 2016* 

 

*This document was updated in January 2017 to add in the List of Tables and List of Figures.



FINAL MSR/SOI Update City of Calistoga 

 

 
[...]
The City recently submitted a report to the Division of Drinking Water, State Water 
Resources Control Board outlining the City’s water supply/availability.  The state reviewed 
the report and found that “The Water Availability Report does meet the requirements of 
the required Source Capacity Planning Study and will be used to fulfill this requirement.”15 
 
Given the City’s reliance on the SWP and potential future shortfalls in water supply during 
dry or extremely dry water years, it is recommended that the City of Calistoga prepare a 
brief (3-page), but holistic study of alternative water supply sources and projects, 
prepared by a hydrologist.  This study could be conducted collaboratively with other  
 
                                            
15 March 24, 2016 email to City of Calistoga from Karen Stufkosky, E.I.T. Water Resources Control Engineer, Division of 

Drinking Water, State Water Resources Control Board   



UV128

¬«29

¬«29

Petrified Forest Rd Foothill Blvd

Silverado Trl

Tub
bs 

Ln

Pic
ke

tt R
d

Ko

rtum
Canyon Rd

Lin
co

ln 
Av

e

Greenwood Ave

Du
na

we
al 

Ln

Rosedale Rd
Napa River

City Limits

Sphere of Influence

Water Service Outside City Boundary*

Parcels

County BoundarySt. Helena

Calistoga

Yountville

N A P AN A P A

Y O L OY O L O

S O N O M AS O N O M A

L A K EL A K E

S O L A N OS O L A N O

City of Calistoga
Figure 4.3: Parcels Outside Boundary

 0 0.50.25
Miles

±

*The City provides water service to 82 customers outside the city limits,
 but only 74 are shown on the map due to lack of GIS compatible data. 

Kateri
Typewritten Text
Receiving City Water Service



FINAL MSR/SOI Update City of Calistoga 

 

 
Chapter 4:  City Services and Infrastructure     Page 4-15   

municipalities in Napa County.  Calistoga should submit this study to LAFCO prior to the 
next MSR/SOI in the year 2021.  Future water supply sources/projects to be included in the 
study may include: 1) desalinization, 2) expanding its recycled water program, 3) 
constructing wells with wellhead treatment down valley, 4) banking water from the SWP, 
and/or 5) increased water use efficiency.  This recommended study should also be 
consistent with Calistoga’s General Plan policy which states “Policy P1: The City shall base 
water capacity and supply plans and projections on the “below normal year” but will also 
look for ways to decrease the impacts of a ‘dry year’ ”.  
 

4.1.2:  Wastewater (Sewer) Service  
 
Calistoga's Public Works Department is responsible for providing sewer services in the 
City.  Calistoga’s sewer system collects and provides tertiary treatment of wastewater 
before it is discharged into the Napa River during the wet season (October 1st through 
May 15th) as permitted under Order No. R2-2016-0018 issued by the San Francisco Bay 
Regional Water Quality Control Board, distributed for recycled water use, or conveyed 
into storage ponds. Calistoga’s sewer treatment plant has a permitted dry-weather 
capacity of 0.84 million gallons per day (mgd), or 2.6 acre-feet.  The City of Calistoga 
currently provides sewer service to approximately 1,357 connections.  Customers are 
defined as the number of utility billing accounts and do not take into consideration 
multiple users on individual accounts.  For example there are four accounts for the 
mobile home parks that provide water to 555 mobile homes.  Approximately 84% of 
Calistoga’s sewer connections are for residential uses. 
 
Funding for City sewer service is provided through fees the City charges to customers to 
cover the cost of services. The City's water and wastewater enterprises are both classified 
as Business-Type activities in the annual financial statement. Wastewater is reported as a 
separate enterprise fund.  In FY 14/15, Calistoga’s budgeted operating cost for its sewer 
enterprise was $2.6 million (CAFR, 2015).  This amount represents an approximate per 
connection expense of $160/month.  Charges for sewer service were slightly less ($2.4 
million) than the costs.    
 
All sewer connections are located within the City boundaries.  There are no out-of-agency 
boundary sewer services provided. Primary services provided by the City for the 
wastewater system are collection, treatment, disposal, and maintenance.  

Collection System 
The City maintains 18 miles of sewer mains that collect sewage from homes and businesses 
and conveys it to the Dunaweal Wastewater Treatment Plant (WWTP).  Much of the City’s 
sewer lines were built many decades ago, however for the most part they are functioning 
adequately. A recent project completed was the replacement of the sewer trunk main 
from Anna Street to the WWTP and the primary sewer pump station at Pine Street. Private 
lateral lines connect a house to the City’s main line, typically located within a street right-
of-way. The City’s wastewater collection system serves approximately 50 percent of the 



FINAL MSR/SOI Update City of Calistoga 

 

 
Chapter 4:  City Services and Infrastructure     Page 4-16   

geographic area within the City limits.  The remaining undeveloped portions of the City and 
the adjacent unincorporated area utilize private individual septic systems to dispose of 
their wastewater. The City’s Municipal Code requires all structures with plumbing which 
are on properties within two hundred feet of a sewer main to connect to the public system 
and this code requirement is implemented as new development or substantial remodeling 
occurs (Calistoga, 2016).   The City’s collection system includes 18 miles of sewer lines, 
330 manholes, and 4 lift stations.  
 
The City’s wastewater collection facilities face challenges including: 

 Age of infrastructure; 
 Type of material used (clay pipe) Pipe capacity  
  Spas and resorts use mud and geothermal resources, which introduce sediment, 

minerals, and temperature issues into the wastewater stream; 
 Grease and oil from restaurants (New or expanded restaurants are required to 

install  grease traps or interceptors per the Calistoga Municipal Code)and 
 Infiltration/inflow (I&I) 

 
The City continues to work to address these challenges.  One method the City uses is a 
request that private pretreatment facilities retain wastewater for an interval of time to 
permit solids to settle and to allow oil and grease to separate (Calistoga 2003). The City is 
also working with the resorts to reduce the amount of geothermal water discharged into 
the collection system.  
 
New connections to the wastewater collection system are allowed as outlined in the 
Growth Management Allocation process (Calistoga, 2016).  The City has issued several will 
serve letters for new development that will ultimately connect to the system.   
 
The City has no plans to provide wastewater service outside its current boundary. 

Treatment System 
The collection system brings sewage to the City’s WWTP, which provides tertiary-level 
treatment of wastewater.  The WWTP is located on Dunaweal Lane just south of the main 
part of the City.  The WWTP operates under NPDES Permit No. CA0037966 approved on 
April 13, 2016 by the San Francisco Bay Regional Water Board. The 2016 NPDES Permit 
contains discharge prohibitions similar to the previous 2010 Permit, and identical limits on 
chlorodibromomethane, dichlorobromomethane, and antimony.  The WWTP has a 
permitted dry-weather capacity of 0.84 million gallons per day (mgd), or 2.6 acre-feet.  
Calistoga’s current average dry-weather sewer flow is approximately 0.47 mgd, or 1.7 acre-
feet (Calistoga, 2016). 
 
 
 



City Limits

Existing Line No Change

Existing Line Needing Replacement for Current Conditions

Existing Line Needing Replacement for Future Conditions

New Line Needed for Future Conditions

Percoloation Pond

Wastewater Treatment Plant

Effluent Storage Ponds

n 0 600 1200 feet

FIGURE I-2

S A N I T A R Y  S E W E R  S Y S T E M

C I T Y  O F  C A L I S T O G A
2 0 0 3  G E N E R A L  P L A N

Map provided by the City of Calistoga
Figure 4-4



FINAL MSR/SOI Update City of Calistoga 

 

 
Chapter 4:  City Services and Infrastructure     Page 4-18   

The WWTP is an activated sludge tertiary treatment plant. The treatment processes consist 
of the following:  

 primary treatment by coarse bar screening at the headworks structure;  
 secondary treatment by aeration and clarification;   
 tertiary treatment by coagulation, filtration and disinfection; 
 Effluent disposal either by beneficial reuse for irrigation or discharge to the Napa 

River.  

After tertiary treatment, effluent may be discharged to the Napa River from November 1 
through June 15th (as per NPDES Permit No. CA0037966, Order R2-2016-0018). During the 
remainder of the year, effluent is distributed for recycled water use or stored for future 
use in effluent storage ponds.     
 
Like any WWTP Bio-solids are generated as part of the treatment process.  Some anaerobic 
digestion occurs to reduce the amount sludge produced and to improve the final quality of 
the bio-solids to secondary sludge. Sludge is dewatered on drying beds  and  delivered to 
an approved solid waste facility, used as soil amendment (under approved permits) or 
processed to a Class A compost (Calistoga, 2016). 
 
The Dunaweal WWTP has several major components including a Headworks Structure; 
Aeration Basins and Secondary Clarifiers; Filters; Effluent Chlorine Contact Basins; and 
Effluent Storage Pond.  Each of these components is described in more detail on the City’s 
website at: http://www.ci.calistoga.ca.us/city-hall/departments-services/public-works-
department/water-wastewater-treatment/dunaweal-wastewater-treatment-plant   
 
The City’s WWTP measures daily sewer. The design capacity and flow estimates are 
described in Table 4-7, below.  The wastewater treatment plant is regulated through State 
laws via the San Francisco Regional Water Quality Control Board.  
 

Table 4-7:  Water Treatment Plant Design Capacity mgd 
Permitted Daily Dry-Weather Flow Capacity 0.84 mgd 
Average Daily Dry-Weather Flow Demand 0.47 mgd 
Peak flow within the past year 3.8 mgd 
Average Daily Flow Demand (Dry and Wet) 0.90 mgd 
Capacity reserved or committed for planned or proposed 
development 

232 acre-feet 

Source:  NPDES Permit No. CA0037966, Order R2-2016-0018 
and City of Calistoga, 2016.    

 

 
The treatment plant can treat up to 4.0 mgd during wet weather.  The discharge flow rate 
from the WWTP during the 2006 and 2009 discharge seasons was 1.35 mgd.  As shown in 
Table 4-7, above, the average daily wastewater flows within Calistoga’s sewer system is 
very different between dry-weather and wet-weather periods.  These differences suggest 
improvements are needed to the collection system to address suspected deficiencies 
involving excessive storm and groundwater intrusion.  Although the City has made 

http://www.ci.calistoga.ca.us/city-hall/departments-services/public-works-department/water-wastewater-treatment/dunaweal-wastewater-treatment-plant
http://www.ci.calistoga.ca.us/city-hall/departments-services/public-works-department/water-wastewater-treatment/dunaweal-wastewater-treatment-plant


FINAL MSR/SOI Update City of Calistoga 

 

 
Chapter 4:  City Services and Infrastructure     Page 4-19   

improvements over the past several years, additional improvements are still needed. The 
recent replacement of the sewer trunk main and Pipe Street Lift Station has already shown 
reduced flows to the WWTP.  The City will conduct smoke testing in the summer of 2016 to 
identify areas where I&I may be occurring.  

 
Effluent Disposal 
After secondary or tertiary treatment, effluent may be discharged directly to the Napa 
River from November 1 through June 15.  During the remaining months, effluent is treated 
to tertiary standards and either beneficially reused for irrigation or stored in ponds for 
later irrigation or discharge to the river.  A large (16 million gallon) reclaimed storage pond 
was recently completed (Calistoga, 2016). 
 
The Regional Water Quality Control Board may issue a Cease and Desist Order in order to 
address chronic permit exceedances.  In 2010, the Board issued Cease and Desist Order No. 
R2-2010-0107, which established tasks and a time schedule for the City to comply with the 
chlorodibromomethane and dichlorobromomethane (disinfection byproducts) effluent limits 
in the 2010 Permit by August 31, 2014.  On April 13, 2016, the Regional Water Board 
adopted an amended Cease and Desist Order No. R2-2016-0019 which requires the City to 
comply with disinfection byproduct limits, antimony and boron effluent limits and to 
address seepage from the riverside ponds.  The City recently paid $6,000 in mandatory 
minimum penalties for some permit exceedances (RWQCB, 2016). 
 
As required by its NPDES permit, the City must undertake pollution prevention activities to 
reduce certain constituents in its final effluent prior to discharge to the River. Pollutants of 
concern are identified by the City and the Regional Water Board and include those 
constituents that could cause or contribute to an exceedance of water quality objectives in 
the Napa River. Current pollutants of concern are mercury, boron, antimony, cyanide, 
chlorodibromomethane, dichlorobromomethane, ammonia, copper, oil and grease, and 
PCBs. Annual Pollution Prevention Reports are required to be submitted to the Regional 
Water Board. 
 
Discharge permits are reviewed every five years by the RWQCB.  The City will be expected 
to meet future effluent limitations and take the steps necessary for any plant upgrades 
required to achieve 
compliance.  
 

WasteWater 
Treatment Plant 
Demand 
WWTP demand and 
capacity can be 
influenced by new 



FINAL MSR/SOI Update City of Calistoga 

 

 
Chapter 4:  City Services and Infrastructure     Page 4-20   

development occurring within the City.  Other factors that impact supply in the City are 
prolonged drought and stormwater intrusion.  

Current Infrastructure Needs 
 
Recent improvements to the wastewater system include:   

 Added low-energy aerators to Riverside Pond 2 for a total of two; the aerators help 
to remove reduce chlorodibromomethane and dichlorobromomethane 
concentrations.  

 Modified treatment operations to reduce chlorination during wastewater treatment 
to minimize formation of disinfection byproducts. 

 Plumbed the 20-million-gallon tertiary effluent storage pond to allow recirculation 
and aeration (by spraying recirculated effluent back into the pond). 

 Construction of a new 16.4 MG effluent storage pond. 
 Replacement of a new larger sewer trunk main from town to the WWTP. 
 Replacement of the Pine Street Lift Station. 
 New effluent filter feed and effluent disposal pumps 
 Installation of geothermal water meters at several spa resorts 

 
Other projects include installation of geothermal water meters at several spa resorts, 
smoke testing of the sewer collection system, reconstruction of the Riverside Ponds, and 
compliance with the COD issued by the Regional Water Quality Control Board. 
 
 
The City updates a Capital Improvement Plan annually as part of its Annual Budget. The 
Capital Improvement Program (CIP) serves as a comprehensive plan to identify new 
construction and rehabilitation projects.  The FY 2016-17 CIP Budget included several 
wastewater related listed here: 

 Pine Street Lift Station 
 Sewer Lateral Replacement 
 Inflow Infiltration Improvements 
 Geothermal Water Meters per COO 
 Riverside Pond Restoration 
 WWTP Upgrades for COO Compliance 
 Sewer System Assessment and Master Plan projects 

 
In the future, City staff will need to continue to refine the operation of the wastewater 
treatment plant to meet permit requirements and to address continued growth in the 
community (associated with housing development and visitor accommodations). A Sewer 
Master Plan was developed by the City in 2011 and the City intends to update this Plan in 
2016/17.  As part of the annual Resource Management review the City has verified there is 